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Prifbericht-Nr.: 89214771.01br Auftrags-Nr.: 226673 Seite 1 von 14
Test Report No.: Order No.: Page 1 of 14
Kunden-Referenz-Nr.: DEFLEXFR 575 Auftragsdatum: 07.02.2019

Client Reference No.: Order date:

Auftraggeber: Justrite Safety Group EMEA B.V., Achterzeedijk 57, 2992 SB Barendrecht, The

Client: Netherlands

Prifgegenstand: Anti fatigue mat

Test item:

Bezeichnung / Typ-Nr.: 575 De-Flex™ Nitrile FR
Identification / Type No.:

Auftrags-Inhalt: Classification of burning behaviour
Order content:

Prafgrundlage: EN 13501-1:2007+ A1:2009

Test specification: Classification of burning behaviour

Test methods: Ignitability of products subjected to direct impingement of flame
(EN ISO 11925-2:2010/C1:2011) and determination of the burning behaviour using a
radiant heat source (EN 1SO 9239-1:2010)

Wareneingangsdatum: 08.02.2019
Date of receipt:

Priafmuster-Nr.: MT19-226673.01
Test sample No.:
Prifzeitraum: 08.02.2019 - 14.02.2019
Testing period:
Ort der Prifung: Westervoortsedijk 73,
Place of testing: 6827 AV Arnhem, Netherlands
Priflaboratorium: TUV Rheinland Nederland B.V
Testing laboratory:
Priufergebnis™*: Siehe Sonstiges / See Other
Test result*:
gepruft von / tested by: kontrolliert von / reviewed by: “O7® £
21.02.2019 M.A. van de VIekkertw(k //'(g +21.02.2019 R. Boerboom ;
Datum Name / Stellung (/f’ Unterschrift Datum Name / Stellung Unterschrift
Date Name / Position Signature Date Name / Position Signature
Sonstiges / Other: Test result: See clause 4 on page 5.
Zustand des Prufgegenstandes bei Anlieferung: Prifmuster vollstandig und unbeschadigt
Condition of the test item at delivery: Test item complete and undamaged
* Legende: 1 =sehr gut 2=gut 3 = befriedigend 4 = ausreichend 5 = mangelhaft
P(ass) = entspricht 0.g. Prufgrundlage(n) F(ail) = entspricht nicht o.g. Prifgrundlage(n) N/A = nicht anwendbar ~ N/T = nicht getestet
Legend: 1 = very good 2 =good 3 = satisfactory 4 = sufficient 5 = poor
P(ass) = passed a.m. test specification(s)  F(ail) = failed a.m. test specification(s) N/A = not applicable N/T = not tested

Dieser Prifbericht bezieht sich nur auf das o.g. Prifmuster und darf ohne Genehmigung der Priifstelle nicht
auszugsweise vervielfaltigt werden. Dieser Bericht berechtigt nicht zur Verwendung eines Prifzeichens.
This test report only relates to the a. m. test sample. Without permission of the test center this test report is not permitted to be

duplicated in extracts. This test report does not entitle to carry any test mark.
W0

TOV Rheinland Nederland B.V. - Westervoortsedijk 73 - NL -6827 AV Arnhem - Tel.: +31 88 888 7 888 - Fax: +31 88 888 7 879
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Liste der verwendeten Priufmittel
List of used test equipment

Prifmittel
Test equipment

Priafmittel-Nr. / ID-Nr.
Equipment No. / ID-No.

Néachste Kalibrierung
Next calibration

Flooring Radiant Panel A00929 11.12.2019
Anemometer A01989 26.09.2020
Scales A00769 14.09.2019
Thickness gauge A00904 10.01.2020
Metal ruler 1 A01759 12.12.2019
Metal ruler 2 A01558 13.01.2020
Metal ruler 3 A01567 21.01.2020
Vertical ignitability test cabinet A01576 N/A
Stopwatch A01699 11.12.2020
Metal reference plate A00813 12.12.2019
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Produktbeschreibung
Product description

Product identity 575 De-Flex™ Nitrile FR*

Use of fire-retardant

Yes*

* applicants declaration

Figure 1, Picture of the received sample

Figure 2, Picture of the received sample (back)
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Absatz EN 13501-1:2007+ A1:2009 Messergebnisse - Bemerkungen | Bewertung
Clause Anforderungen - Prifungen / Requirements - Tests Measuring results - Remarks | Evaluation
1 Construction data (indicative) of the product obtained by the testlaboratory after pre-
conditioning
01-4.3-P.02-322-WI01
Test condition 23 £ 2°C and 50 * 4% relative humidity
Pre conditioning, duration = 48 h & until constant mass is achieved
Total thickness (mm) 17.7
Total mass (g/m?) 15362
Density (kg/m?3) 870
Note: the determined construction data are used for determination of constant mass, the used testmethod is not in accordance
with the determination of construction data according the specification standard. Therefore the testresults should be handled as
indicative.
2 Ignitability of products subjected to direct impingement of flame

EN I1SO 11925-2:2010/C1:2011

Date of testing

14.02.2019

Pre-conditioning, climate

23 £ 2°C and 50 * 4% relative humidity

Pre-conditioning, duration

2 48 h & until constant mass is achieved

Description of substrate

Fibre cement board, thickness 8 £ 2 mm,

density 1800 + 200 kg/m?3 conforming to
EN 13238:2010

Flame application Surface

Flame application time (s) 15

Requirements according EN 13501-1:2007+A1:2009 See clause 5

Test result(s)

Orientation Length Width

Test sample 1 2 3 1 2 3
Ignition of the sample Yes | Yes | Yes | Yes | Yes | Yes
Flame tip reached 150 mm above the application point No No No No No No
Duration after application when the flame tip reached the | N/A | N/A | N/A | NJA | N/JA | N/A
150 mm above the application point (s)

Extent of damaged area, length (mm) 25 24 25 20 18 18
Extent of damaged area, width (mm) 12 12 12 14 13 13
Material melts No No No No No No
Shrinks away from flame without being ignited No No No No No No
After glowing No No No No No No
Flaming droplets/particles which caused ignition of filter No No No No No No
paper
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Absatz EN 13501-1:2007+ A1:2009 Messergebnisse - Bemerkungen | Bewertung
Clause Anforderungen - Prifungen / Requirements - Tests Measuring results - Remarks | Evaluation
3 Determination of the burning behaviour using a radiant heat source
EN ISO 9239-1:2010
Date of testing 14.02.2019
Pre-conditioning, climate 23 = 2°C and 50 * 4% relative humidity
Pre-conditioning, duration = 48 h & until constant mass is achieved
Description of substrate Fibre cement board, thickness 8 £ 2 mm,
density 1800 + 200 kg/m?* conforming to
EN 13238:2010
Fixing method None, samples are tested loose laid on the
substrate
Requirements according EN 13501-1:2007+ A1:2009 See clause 5
Test result(s)
Test sample 1 2 3 4 Mean
Orientation (Length: 1, Width: T) 0 T T T T
Flame spread (cm) 11 15 16 18 16
CHF / HF-30 (kW/m?) 10.5 10.0 9.9 9.6 9.8
Maximum light attenuation (%) 34.8 35.1 37.2 38.0 36.8
Smoke production (%.min) 285 342 379 398 373
Observations:
Specimen 1, 2, 3 and 4: No flashing, transitory- or sustained flaming are observed.
Specimen 1: Extinguished naturally before the end of the test duration.
Specimen 2, 3 and 4: Extinguished manually after the end of the test duration.
4 Classification of burning behaviour
EN 13501-1:2007+A1:2009
The product, 575 De-Flex™ Nitrile FR, in relation to its reaction to fire behaviour is B
classified: fl
The additional classification in relation to smoke production is: sl

Reaction to fire classification : By —s1

Field of application

- As afloor covering in accordance with the nominal product parameters given on page 3.

- On end use substrates of classes Al and A2-s1,d0 according to EN 13238:2010.

- Any way of fixation, glued down or loose laid.

Statements

- This document does not represent type approval or certification of the product.

- The test results only relate to the behaviour of the test specimens of the examined product
under the -particular conditions of the test in laboratory conditions; they are not intended to be
the sole criterion for assessing the potential fire hazard of the product in use.

- The validity of this report will expire directly after alterations or modifications of the examined

product (combination)(s) and/or the criteria.
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Absatz EN 13501-1:2007+ A1:2009 Messergebnisse - Bemerkungen | Bewertung
Clause Anforderungen - Prifungen / Requirements - Tests Measuring results - Remarks | Evaluation
5 Potential classes of reaction to fire performance for floorings

EN 13501-1:2007+A1:2009

Class Test method(s) Classification criteria Additional classifications
EN SO 11822 AT <30 °C; and
and Am £ 50 %; and -
tr= 0 (i.e. no sustained flaming)
Als EN ISO 1716 PCS < 2.0 MJ/kg @ and
PCS <2.0 MJ/m2¥ and i
PCS <1.4 MJ/m? ¢ and
PCS < 2.0 MJ/kg ¢
EN1SO 11822 AT <50 °C and
or Am <50 % and -
t<20s
A2 EN ISO 1716 PCS < 3.0 MJ/kg 2 and
f and PCS <£4.0 MJ/m2% and i
PCS <4.0 MJ/m? ¢ and
PCS < 3.0 MJ/kg ¢
EN ISO 9239-1 ¢ CHF = 8.0 kW/m? Smoke production 9
EN ISO 9239-1 ¢ CHF = 8.0 kW/m? Smoke production ¢
B and
! EN ISO 11925-2 " | Fs < 150 mm within 20 s -
Exposure =15 s
EN ISO 9239-1 ¢ CHF = 4.5 kW/m? Smoke production 9
c and
! EN ISO 11925-2 " | Fs < 150 mm within 20 s -
Exposure =15 s
EN ISO 9239-1 ¢ CHF = 3.0 kW/m? Smoke production 9
D and
! EN ISO 11925-2 1 | Fs < 150 mm within 20 s ]
Exposure =15 s
ENISO 11925-2 h: | Fs <150 mm within 20 s
E — B
Exposure =15 s
F No performance determined

- o a o T

For homogeneous products and substantial components of non-homogeneous products.

For any external non-substantial component of non-homogeneous products.

For any internal non-substantial component of non-homogeneous products.

For the product as a whole.

Test duration = 30 min.

Critical flux is defined as the radiant flux at which the flame extinguishes or the radiant flux after a test period of 30 min,
whichever is the lower (i.e. the flux corresponding with the furthest extent of spread of flame).

s1 = Smoke < 750 % minutes;

s2 =not s1.

Under conditions of surface flame attack and, if appropriate to the end use application of the product, edge flame
attack.
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Absatz EN 13501-1:2007+ A1:2009 Messergebnisse - Bemerkungen | Bewertung
Clause Anforderungen - Prifungen / Requirements - Tests Measuring results - Remarks | Evaluation
6 Flooring Radiant Panel Single Specimen Report

Repan |:u-|||-|.u.| with tha: Fase lisluzg Technodagy FREPSofl ssfbware s

Flooring Radiant Panel Single Specimen Report

Standard
Laboratory
Sponsor
Drate of test

Specimen description
Test name
File name
Test number in series

Flux calibration file name

Thickness (mm)
Density (ke/n')

Test duration

Substrate used?
Substrate

Fixing method
Conditioned?
Conditioning temp. (“C)
Conditioning RH (%)

lesit Results

Time to ignition
Time 1o Hameout
Extent of burning (mm)

Critical flux at extinguishment (KW/m?)

HE-10 (kW/m?)
HE-20 (kW/m?)
HF-30 (kW/m?)

EM 150 9239-1:2010

TUV Rheintand Nederland B.V
Justrite Safety Group

Feb. 14 2019

D BO214771 575 De-Flex

Prod 1| MT19-226673.01
DAFRPFILES\19020015.C8V

-4

CAFRPSOFT2 9AVCALIB'FLX 18009 CSY

17T
&70

27 minutes 20 seconds (1640 5)
“Yes

Caleinm silicate

nong

Yes

3

: 50

2 minutes 17 seconds (137 5)
27 minutes 17 seconds (1637 )
1
10,52
10 66
10.52
Mot caleulated (test duration < 30 minutes)
100

Flame spread at 10 minutes {mm)
Flame spread at 20 minutes (mm)
Flame spread at 30 minutes {mm)
Peak light attenuation (%5)

Time to peak hght attenuation

Total integrated smoke (Y. min)

Potential classification
Smoke production classification

110

Mot measured

34.77

11 minutes 30 seconds (690 =)
28521

P AZ(N)B()y
15l

Itoese mesuilis relate only to-the behaviour af the specimeins of the product under the particular conditions of the lest, they are nol
ntenched o be the sole criterion for assessing the polentinl fire hazard of the prosduet in use.
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Absatz EN 13501-1:2007+ A1:2009 Messergebnisse - Bemerkungen | Bewertung

Clause Anforderungen - Prifungen / Requirements - Tests Measuring results - Remarks | Evaluation
Reuppeert prosduced with ths: Fine Testing Tochology FRISol soltware pagy 2

Smaoke Graph
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lest name ; Prod | MT19-226673.0]
File name  DAFRPFILESLI9020015 CSY

Rake Results

Fositicas (non) T (23 Flos (KWm®) Osb (MUm? Position (mm) Time (s) Flux (KW/m® Osh {3im®)

(1 143 1.2 4 U495 510 2 1.7
1101 T 1615 7361 S0l - Al
LY 04 a0 ’ a7
210 9.2 G0 23
2601 k2 . Ti0 a0
Eiy 1.3 Tah 1.6
31 oo} ®l0 1.4
4l 53 =il - 1.3
i) 44 oL [.2

Comments

Specimen extinguished naturally

Phese resulls relte anly 1o the behaviour of the specimens of the produet usder the parlicular conditkms ol the lest; hey are ot
el B be fhe see eriserion Jor assessing the podental fire hiand of the product in use.
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Absatz EN 13501-1:2007+ A1:2009 Messergebnisse - Bemerkungen | Bewertung

Clause Anforderungen - Prifungen / Requirements - Tests Measuring results - Remarks | Evaluation
Biport prodiced with the Fire Testmg Technology FRSalt saffware pragge |

Flooring Radiant Panel Single Specimen Report

.‘g-l-:'l:'l'll] Hi (.I
[aboratory
SPONS0T
Date of test

Specimen description
Test name
File name
Test number in series

Flux calibration file name

Thickness (mm)
Density (ke/m')

Test duration

Substrate used?
Substrale

Fixing method
Conditioned?
Conditioning temp. (°C)
Conditioning RH (%)

Test Kesults

Time to ignition
Tirme to flameout
Extent of burning {mm}

Critical Mux at extinguishment (kWim?)

HE-10 (kW/m™)
HF-20 (EW/m®)
HF-30 {(kW/m*}

< RO214771 575 De-Flex

- EN 180 9230.1:2010

TV Rheinland Mederland B. V.

» Justrite Safety Group

Feh. 14 2019

Cross 2 MT19-226673 01

. DAFRPFILES\ 9020016 C8V
4

CCAFRPSOFT2 9AMCALIBWFLX 18009 C8V

177
S RT0

30 rminutes (1800 5)

- Yes

Calcium silicate
none
Yes

23

S0

2 minutes 15 seconds (135 s)
30 minutes (1800 s)
S 150

10.04
10066

10.04

1004

Flame spread at 10 minutes (rm)
Flame spread at 20 minutes (nm)
Flame spread at 30 minutes (nm)
Peak light altenuation (%)

lime to peak light artenuation
Total integrated smoke (So.min)

Potential classification
Smoke production classification

100

(150

150
35.12

-9 minutes 44 seconds (584 5)

341.56

: AZ(M/B()
: 5l

These resulls relate onby o the behaviour of e specmiens of the product under the parbicul cemditions of the test, they ane rud
yended his be the sobke crteron for ;|~;9a_-\-xi|'|g the potentinl fire hazard of tha producl in usa.
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Absatz EN 13501-1:2007+ A1:2009 Messergebnisse - Bemerkungen | Bewertung
Clause Anforderungen - Prifungen / Requirements - Tests Measuring results - Remarks | Evaluation

Recpon produced with the Fire Testing, Techwolngy FRTSaoll soltwane

Smoke Graph
100+
1 ol ;
— 80 o
g 1
5 604
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=
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= f"‘l} Vg
- \_Mk M‘”“—‘_
] PR T . — .“-\T""."”."-'--“‘EW-"—N
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Time (min)
Test name - Cross 2 MTI19-226673.01
File name DAFRPFILESVI 020016 CSV
Rale Results
Posiion (mum) Tome (5) Flus (KW/m® Osb (MVm®y Posiion (mmp Tenee (5] Fls (KW= Osh (MITm=)
i 425 11.2 4771 510 T
111 (31 1.5 &% 5 1] 5400 1]
i a9 Bl 27 -
210 92 [N 13
260 1, THO 2.0
il T3 Tl .6
300 .3 #I0 1.4
I 33 e I3
1600 1.4 a1 1.2
Comments

Specimen was extinguished manually after end of test.

These resulls relate anly to the behaviour ol the specimens of he prsduet umder the ||uri.n.'l.||:L1 conditions of the test '||'Il.':r arg nol
intended o he the sode eritenon for nsessng (e polentml lre haeard of the prodoct 11 LSE.
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Report produced with the Fire "Teting, Techmology FRESalt softwar: gy |

Floering Radiant Panel Single Specimen Report

Stanclard
Laboratory
Sponsor
Date of test

Specimen description
Test name
File name
Test number in series

Flux calibration file name

EMN IS0 9239-1:2010

TUW Rheinland Nederdand BV
Justrite Safety Group

Feb. 14 2019

B9214771 575 De-Flex
Cross 3 MT19-226673.01

- DAFRPFILESV 9020017 C8V

4

CCAFRPSOFTZ 9AVWCALIB\FLX 180059 CSY

L77
870

Thickness (mm)
Density (kg/m*)

Tesl duration

D30 minutes (1800 5)

Substrate used? Yes

Substrats - Caloium sihicats
Fixing method e
Conditioned? *Yes
Conditioming temp. {*C) 23
Conditioning RH (%) S50

Test Resulis

Time to ignition

Time to flameout

Extent of burning (mm)

Critical flux at extinguishment (kW/m?)
HE-10 (kW/m?)

HF-20 (kW/m®)

HE-30 (kW/m?)

Flame spread at 10 minutes {rmm})
Flame spread at 20 minutes (mm)
Flame spread at 30 minutes (mm)
Peak light attenuation (%)

Time to peak light attenuation
Total mtegrated smoke (%%.min)

Potential classification
Smoke production classification

2 minutes 17 seconds {137 5)
30 minutes {1800 s)
i)
Qa2
1066
Qa2
Qar
100
1
|60
3721
|1 minutes 13 seconds (673 5)
37912

3 A2(MB(M)
HE1!

I resufts nefate only 1o the behaviour of the specimens of the preduct under the particulnr comditions of the fest: thay are ol
imsreled e be the sole eritenan for assessing, the potential fire hozard of the product s
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Hezpeenn precsinend widh i Fore Toestioss Tochmdopy FRISalL sollware minge 2

Smoke Graph

100+
— B4 L
= i
E )
= B0
3 ]
&
< 40
§=! 1 TRy AT
4 ,Je.*w“'.l"s*’:g,-ﬂ;’r'#H
£ r "
a 20 J.I'* an‘ﬂ-'mw
= .”'"m JH“‘#M
0 - "rf M*"’""‘-Mf“'-"*:rh-:-.a_—_-
0 5 10 15 20 25 30
Time {min)

:Cross 3 MT19-226673.01
= DAFRPFILESVI 9020017 .C5V

Test name
File name

Rake Results

cttion fmmd Time {s5) Flux (KW/m™ Osh (MUAn* Posbon (mm) Tome (s) Flux (KW Qsb (W™

il Fa Iz 44710 S0 1.7
I [k i i, 709 Sa00 - 1.1
|6 | O G %IR8 fnlih - 27
2n b2 Gl - 2.3
Gt 2 T - xn
ili T3 TG0 - l.i
60 i3 g0 1.4
114 33 R0 1.3
16l 1.4 Q1 1.2

Comments

Specimen was extinguished manually afier end of test

These results relabe only o the behaviour of the HpECinens of the |1|n|1|n,'! urler the pa ricular cordisons of the tess they are not

mlended io b the soke ;.;|-1|;||r|n lor assessing the potentinl fire hazard of the product in use
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Report proddiciod with the Fire Teting Tedhmalogy FRPSall software page |

Flooring Radiant Panel Single Specimen Report

Standard
Laboratory
Sponsor
Date of test

Specimen description
Test name
File name
Test number in series

Flux calibration file name

Thickness (mm}
Density (kgn)

Test duration

EM 150 9239-1:2010

TUV Rheinland Mederland BV
Justrite Safety Group

Feb. 14 2019

CBO214771 575 De-Flex
Cross 4 MT19-226673 01
D-\FRPFILES\19020018.CSV
4

- C\FRPSOFT2 9A\CALIB\FLX 18009.C5V

17.7
870

30 minutes {1800 5)

Substrate used? Yes

Substrate Calcium sihcare
Fixing method nomne
Conditionad? Yes
Conditioning temp. (°C) 123
Conditioning RH {%a) D50

Test Results

Time to ignition

Time to peak hght attenuation

Total integrated smoke {%%.min) (30802
Potential classification AR
Smoke production classilication : 5l

2 minutes 15 seconds (135 5)

Time to flameout 30 minutes (1800 g)
Extent of burning {mim) S 180

Critical flux at extinguishment (kW./m") R

HF-10 {kW/m} 10.66

HEF-20 (kW/m*) Nk

HF-30 {kW/m?) C963

Flame spread al 10 minutes (min) 100

Flame spread at 20 minutes {mm) 180

Flame spread at 30 minutes (mm) 180

Peak light attenuation (%a) D 38.02

. 8 minuies 19 seconds (499 5)

These resulls nolute caly Lo tlve behaviour of the specmsens of the product under the panticular condslions of the test: they are ol
milended o be the sole critenon Tor assssing the potential fire hazard of the product m use
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Kt proshiaal stk the Fiee Toeting Technalogy FRPSoft softwane [mps 2
Smoke Graph
100
_. B0 e
= 60
=
g
< a0
2 o STRORT
b T
@ f‘l"‘"- Hf-h"llq
E 20 |
A h ¥ "
E .-*."IIJ m"‘"ﬂh wﬂ) "'"”"«.
i A ™
0 e T ——
0 5 10 15 20 25 30
Tirme {min)

Cross 4 MT19-226673.01
DAFRPFILES S020018 CSY

Test name
File name

Rake Results

Tomee (53 Floes (kW™ OQsbo(Mlan®)  Posifion (mat) Time (31 Flus (KW= Osh (M)

FPasitson 4min g

) 3151 11.2 F40 210 7

LI (20 101.5 (520 ShE1 3.1

L 40 o4 9322 [N 27
21 9.2 G 23 -
200 L TI0 2

10} 7.3 TH |6

i 1 810 1.4
10 5.3 R 1.3 -
o} 4.4 - Q10 1.2

Comments

S;wl_'illml'. was l_'x1i||51.-:.h'."|\31‘. I'|'|2'|I‘.|.:sl|lj-f after end of test.

I'hese resulls relate onby o the behaviowr of the speoimens al the prl,\ll.u:l urecler the pasticuler comhisong of the teat, 1|'||.'!| are nol
mtended to be the sole critenon for pssessing (he polental fire hazand of the product in use
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